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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
PASS isa" ;)‘F\—?seltl - " GE# % MHZ Peak: 2483.50 MHz, 67.13 dBuV/m
Pogk Offeat: 13.4d8_SWT: 1.01ms__Avg: 2483.50 MHz, 51.02 dBpV/m
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Plot 7-590. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
PASS f\é;' 6‘#58;' eqp VBW: 3 Mps  Peak: 2483.50 MHz, 66.52 dBuV/m
Pagi Offeat. 13.448_SWT: 1.01ms _Avg: 2483.50 MHz, 51.21 dBpuV/m
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Plot 7-591. Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11n
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
puciage ltace RBW:1MHzZ - pegk: 2483.50 MHz, 69.15 dBuV/m
Peak Trace . . . ’ .
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Plot 7-592. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS ki dii 1o VoW 3 i Peak: 2389.64 MHz, 63.95 dBuv/m
pug, Offset: 1328 Wt 1.01ms Avg: 2390.00 MHz, 51.29 dBuV/m
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Plot 7-593. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1

Averadge Trace
PAS Peale‘ cé
Avg. Offset:

Pedak Offset:

11.3dB VBW: 3 MHz

RBW: 1 MHz  peak: 2389.88 MHz, 65.71 dBuV/m
11398 SWT: 1.01ms Avg: 2389.88 MHz, 50.89 dBuV/m
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Plot 7-594. Radiated Restricted Lower Band Edge Measurement Antenna 2a

’ RBW: 1 MHz  peak: 2389.88 MHz, 68.69 dBuV/m
LLA98 SWT: 1.01ms  Avg: 2390.00 MHz, 50.91 dBuV/m

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Average Tra
PASS hvol Offist: 11,49 VBW: 3 MHz
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Plot 7-595. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 363 of 434
1C2205090025-11.BCG 05/30/2022 - 09/03/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS Puerage Tace SEW: 1Mz Peak: 2390.00 MHz, 68.78 dBuV/m
éggk%ﬁsseettll 248 SwT: 1.01ms Avg: 2390.00 MHz, 50.38 dBuV/m
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Plot 7-596. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS p'ga'k'T‘ BEw: 1Mz Peak: 2389.88 MHz, 68.77 dBuV/m
é;gk%ﬁse;tll 398 SWT: 1.01ms AvQ: 2389.76 MHz, 49.72 dBuV/m
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Plot 7-597. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS Puerage Tace SEW: 1Mz Peak: 2389.64 MHz, 69.02 dBpV/m
éggk%ﬁsseettll 48 owT: 1.01ms Avg: 2390.00 MHz, 49.16 dBuV/m
140 4
E
= 120
[an]
Z
< 100
2
(]
S 80 A
[Vp]
o
-E 60 T el A A it
40 - o B— i i

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-598. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS i 5o 120w VBW: Mz Peak: 2389.76 MHz, 64.88 dBuV/m
é‘;gk%ﬁse;tll 248 SWT: 1.01ms Avg: 2390.00 MHz, 50.84 dBuV/m
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Plot 7-599. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

. Page 365 of 434
1C2205090025-11.BCG 05/30/2022 - 09/03/2022 | Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS Puerage Tace SEw: 1Mz Peak: 2390.00 MHz, 66.16 dBpV/m
éggk%ﬁsseettll 398 SWT: 1.01ms Avg: 2390.00 MHz, 50.78 dBuV/m
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Plot 7-600. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS G 5o 12 a VAW 3 Mz Peak: 2389.52 MHz, 69.18 dBuV/m
é‘;gk%ﬁse;tll 498 SWT: 1.01ms Avg: 2389.76 MHz, 48.83 dBuV/m
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Plot 7-601. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS Puerage Tace SEW: 1Mz Peak: 2390.00 MHz, 68.81 dBpV/m
é;gk%ﬁsseettll 248 SwT: 1.01ms Avg: 2389.88 MHz, 50.66 dBuV/m
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Plot 7-602. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS p'e'a'k'T‘ e BEw: 1Mz Peak: 2389.52 MHz, 69.11 dBuV/m
é‘;gk%ﬁse;tll 398 SWT: 1.01ms Avg: 2389.40 MHz, 49.47 dBuV/m
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Plot 7-603. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS E\é‘a'k'g')“ . RBW: 1MHz  peak: 2389.64 MHz, 69.25 dBuV/m
Pegk Offaer: 11 0ds SWT: 1.01ms _Avg: 2389.76 MHz, 48.86 dBuV/m
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Plot 7-604. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
PAS Rﬁ%ik'é“s%‘%:'il . REW: 1Mz Peak: 2389.28 MHz, 68.43 dBuV/m

Pesk Offset: 11.0d8 SWT: 1.01ms _Avg: 2390.00 MHz, 49.55 dBuV/m
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Plot 7-605. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
PAS Pk T UBW 3 Mis  Peak: 2388.92 MHz, 68.46 dBV/m
Posk Offset: 11148 _SWT: 1.01ms _Avg: 2390.00 MHz, 49.49 dBuV/m
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Plot 7-606. Radiated Restricted Lower Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
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Avg: 2389.40 MHz, 51.09 dBuVv/m
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Plot 7-607. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (low)
PASS frerage Trace \F}EW: % MHZ Peak: 2389.64 MHz, 62.78 dBuV/m
aug Ofe 1y YN 90T, Avg: 2389.16 MHz, 46.20 dBuV/m
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Plot 7-608. Radiated Restricted Lower Band Edge Measurement Antenna 2a
Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (low)
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Plot 7-609. Radiated Restricted Lower Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
PASS E\sa" ;)‘F\—?seltl - " @E# % MHZ Peak: 2484.76 MHz, 64.03 dBuV/m
Pogk Offeat. 15,648 SWT: 1.01ms _Avg: 2483.50 MHz, 47.50 dBpV/m
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Plot 7-610. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
PASS ;Eiéa_l 6#sell - odb \")E"W‘“ % n";'IHZ Peak: 2484.88 MHz, 63.58 dBuV/m
Pogi Offeat. 1768 SWT: 1.01ms _Avg: 2483.50 MHz, 47.14 dBpV/m
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Plot 7-611. Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
huerage Trace RBW: 1 MHz  pegk: 2485.45 MHz, 60.01 dBuV/m
2 VBW: 3 MH : : P
PASS 5 s s VB0 3ME: OO 01 Mitz. 46.28 dBpiv/m
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Plot 7-612. Radiated Restricted Upper Band Edge Measurement Antenna 2a
Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
Average Trace RBW: 1 MHz
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Plot 7-613. Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
huerage Trace RBW:1MHz  pegk: 2483.84 MHz, 65.90 dBuV/m
Peak T ce VBW: 3 MH . . ’ . IJ-
PASS Avg, Offset 11 7as YW S MZ Avg: 2483.73 MHz, 49.71 dBUV/m
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Plot 7-614. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7

puerage Trace RBW: 1 MHz  peak: 2483.61 MHz, 69.14 dBuV/m
Peak Trace . »
PASS avg Offset 11008 YN 3 M2 Avg: 2484.30 MHz, 50.22 dBuV/m
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Plot 7-615. Radiated Restricted Upper Band Edge Measurement Antenna 2a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
huerage Trace RBW: 1 MHz  pegk: 2486.72 MHz, 69.27 dBuV/m
Reak VBW: 3 MHz ' : r 9.
PASS fz‘é’gk%%s%tt 1588 SwrT: 1.01ms Avg: 2484.30 MHz, 50.54 dBuV/m
140 |
E
3> 120
[aa]
T
£ 100
2
[«§]
5 804
(V5]
o
ijg' 60 ] l\\ "y AA A s " "
40 = -

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-616. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
Average Tr: RBW:1MHz  peak: 2483.96 MHz, 69.24 dBuV/m
Reakd VBW: 3 MHz - : o
PASS ; peak%ﬁi%i 1111%%% SWT: 1.01ms _Avg: 2485.11 MHz, 50.36 dBpV/m
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Plot 7-617. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
bueige ltoce RBW:1MHz - pegk: 2484.76 MHz, 69.05 dBUV/m
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Plot 7-618. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9

RBW: 1 MHz  peak: 2486.38 MHz, 64.86 dBuV/m
Peak Trace . ’
PASS MG Qe R SWT T 0ims  Avg: 2485.57 MHz, 51.24 dBuV/m
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Plot 7-619. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS f\éa_' 5%%5;' Loqs VBW: 3 Mis  Peak: 2486.14 MHz, 66.06 dBuV/m
Pogk Offeat. 17648 SWT: 1.01ms _Avg: 2484.07 MHz, 50.80 dBpV/m
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Plot 7-620. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
fuerage Trace RBW:1MHZ  pegk: 2485.68 MHz, 68.69 dBuV/m
Reak VBW: 3 MHz : : r DO,
PASS é;gk%Fffsseé 1438 SWT: 1.01ms Avg: 2484.53 MHz, 49.33 dBuV/m
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Plot 7-621. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS f\éa_' 5%%5;' Lqp VBW: 3 Mps  Peak: 2483.50 MHz, 68.84 dBuV/m
Pogk Offeat. 15,648 SWT: 1.01ms _Avg: 2483.73 MHz, 50.82 dBuV/m
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Plot 7-622. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS f\éa_' 6‘%&;' Lags VBW: 3Mis Peak: 2483.61 MHz, 69.04 dBuV/m
Pogk Offeat. 1768 SWT: 1.01ms _Avg: 2483.73 MHz, 49.26 dBpV/m
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Plot 7-623. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS isa" ;)‘F\—?seltl - odb @E# % MHZ Peak: 2484.19 MHz, 68.79 dBuV/m
Pogk Offeat. 17648 SWT: 1.01ms__Avg: 2483.73 MHz, 50.43 dBpV/m
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Plot 7-624. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS Eéa" ;)‘F%seltl - " \")E"W‘“ % h";'IHZ Peak: 2483.73 MHz, 63.98 dBuV/m
Pogk Offeat. 17648 SWT: 1.01ms _Avg: 2483.50 MHz, 51.04 dBpuV/m
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Plot 7-625. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS f\éa_' bgase't' Logs VBW: 3Mps  Peak: 2483.61 MHz, 65.97 dBuV/m
Pogk Offeat. 17648 SWT: 1.01ms _Avg: 2483.73 MHz, 50.74 dBpV/m
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Plot 7-626. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS f\éa_' 6‘%&;' Loqs VBW: 3Mps Peak: 2483.84 MHz, 68.96 dBuV/m
Pagi Offeat. 17648 SWT: 1.01ms _Avg: 2483.50 MHz, 49.03 dBpV/m
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Plot 7-627. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
huerage Trace RBW: 1 MHz  pegk: 2483.61 MHz, 62.83 dBuV/m
Reak VBW: 3 MHz ' : 1 D&
PASS fz‘é’gk%%s%tt 158 SWT: 1.01ms Avg: 2483.84 MHz, 50.93 dBuV/m
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Plot 7-628. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS EggLoée't' - ob \")E"W"’ %MHZ Peak: 2483.61 MHz, 64.06 dBuV/m
Avg, Offset 11848 CWT 1.01ms Avg: 2483.50 MHz, 50.72 dBuV/m
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Plot 7-629. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS i 5. 110 VBW: 3Mis  Peak: 2484.42 MHz, 69.27 dBuv/m
Pesk Offeet: 11,608 SWT: 1.01ms Avg: 2483.61 MHz, 49.82 dBuV/m
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Plot 7-630. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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